

## QUICK ANTIBIOTIC GUIDE

NAME	DOSE Adult	Pediatric	INTERVAL
Amoxicillin	250-500 mg	10-25 mg/lb	2-3x/day x 7-10 days
Amox-clav	250-500 mg	3-10 mg/lb	2-3x/day x 7-10 days
Cephalexin	250-500 mg	5-10 mg/lb	3-4x/day x 7-10 days
Doxycycline	100 mg	Avoid	2x/day x 7-10 days
Ciprofloxacin	250-500 mg	Avoid	2x/day x 5-10 days
Azithromycin	500 mg	5 mg/lb	1x/day x 3-5 days
Sulfatrim	800/160 mg	9/2 mg/lb	2x/day x 5-14 days